
European International Journal of Multidisciplinary Research 
and Management Studies 

28 https://eipublication.com/index.php/eijmrms 

 
 

TYPE Original Research 

PAGE NO. 28-40 

DOI 10.55640/eijmrms-05-10-05 

 
 
 
 

 
 

 

 

 

 

 

 

 

 

 

 

OPEN ACCESS 

SUBMITED 31 August 2025 

ACCEPTED 26 September 2025  

PUBLISHED 31 October 2025 

VOLUME Vol.05 Issue10 2025 
 

  

 

COPYRIGHT 

© 2025 Original content from this work may be used under the terms 

of the creative commons attributes 4.0 License. 

Technologies For Car 

Wash Wastewater 

Treatment: A 2015–2025 

Literature Review 

 

Murtazaev Farkhod Azgaralievich 

Ph.D. student, Samarkand state architecture and construction university, 
[...]
pose serious risks to aquatic ecosystems and public 
health, contributing to water pollution and bacterial 
spread. These concerns, coupled with growing water 
scarcity, have spurred extensive research into effective 
treatment and recycling of car wash wastewater. 

This review examines recent advances (2015–2025) in 
technologies for treating car wash wastewater, with a 
particular focus on electrocoagulation (EC) as a 
promising method alongside biological, filtration, 
adsorption, oxidation, and hybrid approaches. The aim 

is to synthesize findings from the past decade, compare 
treatment efficiencies and limitations, and identify 
trends and knowledge gaps in this field. It was targeted 
studies from 2015–2025 to capture the latest 
developments and intensifying research interest in 
sustainable water reuse at vehicle wash facilities. 

METHODOLOGY 

Was conducted a comprehensive literature search of 
the Scopus database for 2015–2025, limited to 
Environmental Science and Engineering subject areas. 
The search combined keywords related to car wash 
wastewater and treatment methods (e.g., “car wash 
wastewater treatment”, “physicochemical treatment”, 
“biological treatment”, “water reuse”). This yielded 377 
publications for initial screening. Then applied PRISMA 
guidelines (Preferred Reporting Items for Systematic 
Reviews and Meta-Analyses) to filter relevant studies. 
The inclusion criteria and exclusion criteria were as 
follows: 

- Inclusion: Peer-reviewed journal articles (in 
English) focused on car wash wastewater treatment 
technologies or reuse, with full-text available. 

- Exclusion: Studies not specific to car wash 
wastewater, papers lacking technical or experimental 
data, conference abstracts, review articles without new 
data, and non-scientific reports. 

After screening, 38 articles were selected for in-depth 
analysis. These form the basis of this review, providing 
insight into various treatment methods’ performance, 
applicability, and limitations in the car wash context. 
The selection emphasizes research progress over the 
last decade, as evidenced by an increasing number of 
publications in this period. 

 

Figure 1: Annual publications on car wash wastewater treatment (2015–2025) based on Scopus-indexed 
studies. A clear rising trend is seen, with notable peaks in 2020 and 2024 (6 publications each) and low output 
in 2017 and 2022. This reflects growing research attention to car wash wastewater issues in response to water 

scarcity and stricter environmental regulations.

3 3

1

4

5

6

0

2

5

6

3

0

1

2

3

4

5

6

7

2015 2016 2017 2018 2019 2020 2021 2022 2023 2024 2025

N
U

M
B

ER
S 

YEARS 

Number of selected articles by year of publication 



European International Journal of Multidisciplinary Research 
and Management Studies 

30 https://eipublication.com/index.php/eijmrms 

European International Journal of Multidisciplinary Research and Management Studies 
 

 

 

Geographically, research contributions came from 
around the globe. Europe and Asia feature 
prominently, led by Poland (9 studies) and Malaysia (5), 
with significant input from Iran (4) and Australia (3). 

Other countries including China, India, Egypt, Brazil, 
and Turkey contributed additional studies, 
underscoring the worldwide interest in improving car 
wash wastewater management. 

 

 
Figure 2: Top contributing countries in car wash wastewater treatment publications (2015–2025). 

Poland produced the most studies (9), followed by Malaysia (5), Iran (4), and Australia (3). The remaining 

publications were distributed among numerous other countries (e.g., China, India, Egypt), reflecting broad 

global engagement. 

In the selected literature, a wide array of treatment 
technologies has been investigated to address the 
complex pollutant mix in car wash effluents. Figure 3 
shows the distribution of methods studied, highlighting 
a trend toward hybrid systems that combine multiple 
treatment processes, and a strong emphasis on 
membrane filtration (especially ultrafiltration) and 
electrocoagulation among recent studies. Biological 
treatments, adsorption techniques, conventional 
filtration (sand/granular media), and advanced 
oxidation processes (AOPs) like Fenton’s reagent and 
ozonation have also been explored, often in 
conjunction with one another. This review is organized 
thematically by treatment method. First it was 

discussed each major category biological, membrane, 
adsorption, electrocoagulation, advanced oxidation 
(including special cases like hydrodynamic cavitation) 
outlining their operating principles, reported 
performance in removing key pollutants, advantages 
and limitations. Then it was considered hybrid systems 
that integrate multiple methods, as these have shown 
particularly high effectiveness. Finally, it was concluded 
with an overview of technology trends, the most 
promising solutions (with an emphasis on 
electrocoagulation), and future research needs such as 
optimizing energy use and system integration. 

 

1

9

2

1

2

5

1

4

3

1

2 2

1 1

2

1

0

1

2

3

4

5

6

7

8

9

10

Number of selected publications on car wash 
wastewater treatment by country 



European International Journal of Multidisciplinary Research 
and Management Studies 

31 https://eipublication.com/index.php/eijmrms 

European International Journal of Multidisciplinary Research and Management Studies 
 

 

 
Figure 3: Distribution of treatment methods examined in car wash wastewater studies (2015–2025). 

Integrated hybrid systems (combining processes) were most common (9 studies), followed by ultrafiltration 

(UF) membrane processes (7). Biological treatments, electrocoagulation (EC), and general system design studies 

each appeared in 4 publications. Adsorption and media filtration methods were present in 3 studies each, while 

oxidation processes (e.g., Fenton, ozonation) and hydrodynamic cavitation were less frequently studied. 

Biological treatment methods 

Biological treatment techniques harness 
microorganisms to biodegrade pollutants and have 
shown good potential for car wash wastewater, 
especially for removing biodegradable organics (e.g. 
oils, surfactants) and nutrients. Common biological 
systems studied include Up flow Anaerobic Sludge 
Blanket (UASB) reactors, membrane bioreactors (MBR) 
(and enhanced MBRs with added features), and moving 
bed biofilm reactors (MBBR). These systems vary in 
configuration (anaerobic vs aerobic, suspended vs 
attached growth), but all rely on microbial communities 
to metabolize contaminants. 

Several recent studies highlight the performance of 
such systems. (Maqbool et al., 2019) used a lab-scale 
UASB reactor and found that adding a specialized 
hydrocarbon-degrading bacterial culture 
(bioaugmentation) dramatically improved removal 
efficiency – achieving ~96% COD and ~97% oil/grease 
removal, versus 80% and 74% respectively without 
bioaugmentation. The UASB also produced biogas (over 
2 m³ per kg COD removed), illustrating an added energy 
recovery benefit. Operating conditions were mild (20–
28 °C, neutral pH), indicating feasibility under ambient 
conditions. 

An advanced enhanced MBR (eMBR) system was 
studied by (Moazzem et al., 2020), who treated 100% 
real car wash wastewater over 17 months in a multi-

stage bioreactor with anaerobic, anoxic, aerobic zones, 
a hollow-fiber ultrafiltration membrane, and 
continuous UV disinfection. Under optimized 
conditions (hydraulic retention time ~209 hours, flux ~6 
L/m²·h, moderate MLSS ~300 mg/L), the eMBR 
achieved ≥99.8% COD removal and virtually complete 
elimination of turbidity, surfactants, and E. coli, 
meeting stringent reuse standards for water quality. 
This demonstrates that MBRs can produce effluent 
clean enough for direct recycling when properly 
designed and operated, albeit at the cost of long 
retention times and careful control to prevent 
membrane fouling. 

A MBBR system was investigated by (Włodyka-Bergier 
et al., 2023) , using various moving media carriers in an 
aerated tank treating raw car wash wastewater. At an 
optimal retention time of 20 hours, the best-
performing media (Mutag BioChip) attained 66% COD 
removal, ~73% BOD₅ removal, and notably high 
turbidity (94%) and color (90%) reduction. While the 
COD removal was moderate (likely due to non-
biodegradable components), the substantial turbidity 
and particulate reductions show the efficacy of biofilm 
systems for solids and colloids. The authors noted that 
additional pretreatment would be needed to meet full 
reuse standards, but the MBBR can serve as a robust 
secondary treatment step. 

Advantages: Biological processes can effectively 

Sorption, 3

Biological, 4

Electrocoag., 4

Filtration, 3

General Study, 4
Cavitation, 1

Oxidation, 2

Ozonation, 1

Ultrafiltr., 7

Hybrid, 9

Treatment methods identified in the literature



European International Journal of Multidisciplinary Research 
and Management Studies 

32 https://eipublication.com/index.php/eijmrms 

European International Journal of Multidisciplinary Research and Management Studies 
 

 

degrade a broad range of organic pollutants and 
surfactants through metabolic processes. They produce 
less chemical sludge compared to physicochemical 
treatments and can be cost-efficient, especially when 
energy can be recovered (e.g., biogas from anaerobic 
digestion). MBRs and similar systems also provide 
consistent pathogen removal when coupled with 
membrane filtration or disinfection. 

Limitations: Their performance strongly depends on 
wastewater biodegradability and operating conditions 
(pH, temperature). Car wash effluent often contains 
recalcitrant chemicals (e.g., certain surfactants, 
hydrocarbons, heavy metals) that are not easily 
biodegraded. Long hydraulic retention times may be 
required for high removal, and biomass can be inhibited 
by shocks of high pollutant concentration or toxic 
components. Additionally, maintenance of bio-systems 
(e.g., preventing membrane fouling in MBRs, managing 
biofilm carriers) adds complexity. Thus, biological 
treatment alone may not suffice for complete 
treatment of car wash wastewater, but it is very useful 
as part of a multi-stage process. 

Membrane filtration methods 

Membrane filtration methods including microfiltration 
(MF), ultrafiltration (UF), nanofiltration (NF), and 
reverse osmosis (RO) have been extensively applied to 
polish wastewater due to their ability to physically 
separate contaminants. In car wash wastewater 
treatment, membranes are valued for producing high-
quality effluent (suitable for reuse) by removing 
suspended solids, colloids, and even dissolved 
substances (depending on pore size). However, they 
often require pretreatment to prevent fouling and can 
struggle with high loads of oil and organics. 

Several studies demonstrate the performance of 
membrane-based treatments. (Uçar, 2018) 
implemented a multi-barrier system combining 
settling, sand filtration, and sequential UF/NF on real 
car wash effluent in Turkey. After a 1-hour settling and 
coarse filtration pretreatment, the NF270 nanofilter 
(300 Da cutoff) achieved ~98% COD removal and 
complete phosphate elimination, as well as near-total 
removal of color and turbidity. The permeate met high 
water quality standards, and the addition of powdered 
activated carbon and FeCl₃ coagulant to the NF 
concentrate further improved overall COD reduction by 
~60–76%. This underscores that combining chemical 
adsorption/coagulation with membrane steps can 
significantly enhance contaminant removal and 
mitigate fouling. 

In contrast, (Hu et al., 2022) explored an innovative 
cyclonic microfiltration system in Taiwan that 
emphasizes fouling reduction and high throughput. 

Using a 1 μm polypropylene filter in a tangential (cross-
flow) cyclonic setup, they directly filtered car wash 
water without pretreatment. The system obtained 
moderate reductions in COD (~43%) and surfactants 
(~45%), but was quite effective for suspended solids 
(81%) and O&G (66%) removal. Impressively, the flux 
was about 15,000 L/m²·h, an order of magnitude higher 
than typical UF/NF, due to the centrifugal flow design 
minimizing membrane fouling. This suggests that novel 
MF configurations can handle the high solids and oil 
content of car wash wastewater with less clogging, 
though as a trade-off, they provide only partial removal 
of dissolved organics. 

Membrane techniques have also been combined with 
other low-cost media. (Latha et al., 2023), for example, 
examined natural fiber filters (sugarcane bagasse and 
sawdust) as a pre-filtration step alongside alum 
coagulation. In column experiments, these bio-based 
filters achieved >90% COD removal and ~94% O&G 
removal at optimal depths (9 cm) and coagulant doses, 
nearly matching the performance of alum alone. Such 
approaches can act as a roughing filter before fine 
membranes or as part of decentralized systems, 
reducing the burden on expensive membranes by 
taking out the bulk of pollutants. 

Advantages: Membrane processes can produce very 
high-quality effluent, removing turbidity, microbes, and 
even salts (in RO). UF and NF are particularly effective 
for car wash water reuse, as they can eliminate most 
colloids and a large fraction of COD (often >90% with 
NF), ensuring compliance with reuse standards. They 
are modular and can be installed in limited space (e.g., 
at a car wash site). Membrane systems reliably remove 
pathogens and are less sensitive to toxic spikes (since 
separation is physical). 

Limitations: Fouling by oil, grease, and fine particles is a 
major issue – car wash effluent’s high suspended and 
emulsified oil content can clog membranes quickly. This 
necessitates effective pretreatment (sedimentation, 
sand filters, coagulants) and/or frequent cleaning, 
which increases operational cost. Membranes 
(especially NF/RO) have high pressure requirements 
and energy usage, and generate a concentrated brine 
or sludge that requires disposal. The capital cost of 
membranes and their limited lifespan are also concerns 
for widespread adoption. Therefore, membranes are 
often best used as a polishing step in combination with 
other treatments rather than a standalone solution in 
this context. 

Adsorption  

Adsorption involves removing contaminants by binding 
them onto porous solid materials (adsorbents). While 
not as commonly applied alone for car wash 



European International Journal of Multidisciplinary Research 
and Management Studies 

33 https://eipublication.com/index.php/eijmrms 

European International Journal of Multidisciplinary Research and Management Studies 
 

 

wastewater, adsorption is increasingly used as part of 
multi-stage systems to target specific pollutants like 
residual oils, dyes, or surfactants. It can be cost-
effective if low-cost or waste materials are used as 
adsorbents. 

Recent studies have explored both natural and 
engineered adsorbents. (Ibrahim & Hashim, 2018) 
tested kapok fiber, a natural plant fiber with 
hydrophobic properties, to remove oil and surfactant 
from synthetic car wash wastewater. In simple batch 
trials, a small dose of kapok (0.1 g/150 mL) achieved 
complete (100%) removal of oil in just 10 minutes, 
while a larger dose (3 g) removed ~46% of an anionic 
surfactant (SDS). The excellent oil removal reflects 
kapok’s oleophilic character, although surfactant 
uptake was more limited, likely due to kapok’s low 
affinity for polar contaminants. 

A study by (Rosli et al., 2020) (summarized in [3]) used 
a macrocomposite media composed of aggregates, 
zeolite, activated carbon, cement, and sand in a fixed-
bed column to treat real car wash effluent in Malaysia. 
At an optimal flow (10 mL/min), the composite filter 
achieved very high removal efficiencies: up to ~98.5% 
COD and 98.4% suspended solids, albeit at a short 
contact time (2 minutes) in the column. This suggests 
that a well-designed mixture of adsorptive and filtrative 